SCDS05

Semi electric pallet—stacking truck

K EBEE X F
Parts list EHZF

20240619 V02



PARTS ORDERING INSTRUCTIONS
HOW TO ORDER

When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying this information will assure prompt, efficient
handing of your order.

Since your dealer carries many parts in stock and maintains up—to—date prices on all parts, he will be able to process your order immediately
If, for some reason, the part is not in stock, he will order it from the factory. In either event, he maintains a current file of service manuals
which give all available parts ordering or technical information.
WHERE TO ORDER

Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts from the factory, he is able to get
prompt service for you. Parts are shipped in accordance with shipping instructions given on the order.
INSTRUCTIONS FOR RETURNING PARTS

Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval. We cannot accept responsibility for parts returned
without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be returned, he will arrange for authorization
to return the parts
CHANGES

When changes are made to the machine, revised pages for this manual will be issued. These pages must be inserted in your parts manual as soon
as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause you to order wrong parts.

FAEIT WL
UL RAN

LTI %, SR ERG E RS, B, WSRFES . ALK B RS (RE 75 T IS i

A 2R A IR 2 B AR B, T EL AR B (R A B O K S 0, BT DMt 2 AR A A T T R . (B R A S SR R, A7 B i XA B, Al MATIT . LE
LRERITEIL, b T BEAH — RS TS, BT T BT IOE B HAE B

T g
AT EATELN, SR ESE X NLH R EITI . WIREH A L ENATITEL, AN IR AREERR S . RIEERITIAGE S, TAFAE X R A ERAE U B & — i .
T R E Ui B

BT, BEONERR R, BERFARAFLNFE R, RAREAFTIAIE. AT 0B 2 SR IRIE R K 47157

IR — R — E HIRIE, HRREIEHE . ALMEIANEAT DURIE, WIS HHRA RIS 24T
BAREBK

X FHEAREBEN, ZAFMIBIERSEHRT. DEEIRXEBIETN, & Z T e AR SR Z 4T 5= RN SR Z4F0, WA st SBEITE . 44
T3 THI R R R



GENERAL INFORMATION
INDEX

This parts manual is arranged for easy identification of parts . The index at the front of the catalog gives location of major groups and assemblies.
PART LIST

The Item, describes the item on the Figure you are looking at. The Part No. is a numerical description of the item and the part ordering number.
The Description is a description of the part number in alphabetical form. The Qty is the quantity used on the machine. The Applied Date is a description

when the part is applicable. The Remark is the explanation of the part for a supplement such as the model the capability, the characteristic etc.
HOW TO READ PARTS MANUAL

HELP 1:
Item Part No Description Qty Applied Date Remark
1 02. XDC. 3556 Battery 1 24V/20AH
A : 1 02. XDC. 3557 Battery 1 24V/30AH
1 02. XDC. 3558 Battery 1 24V/40AH
2 03.0132 Screw M5X8 5
7 03. 0245 Nut M12 2
8 03. 04790 Spring 2
B :> 9 01 30. 01. 6685 Wheel Frame 1 —210125
9 02 40.11. 048 Wheel Frame 1 210125-
6 02. KSCX. 0001 Cover 1
7 03. 0243 Nut M10 2 Cancel
C :> 8 40. 11. 040 Roller 2
9 03. 1088 Bolt M10X60 2
3 33. 054. 0001 Frame (550) 1
3 33. 054. 0002 Frame (685) 1
D |:> 4 03. 02393 Screw M6X 16 6
5 40. 18. 005 Shaft (550) 1
5 40. 15. 044 Shaft (685) 1
6 33.036. 0007 Push Rod Welding 2 For 1800Kg
E I:> 7 03. 0691 Bushing® 19X ® 16X 15 4
8 03. 0305 Round Pin®5X30 10




A: The part of Index 1 is Optional.

B: The part of Index 9 has an Applicability, because it’s our policy to constantly improve our products
C:The part of Index 7 indicates that the part is cancelled. Note the version number when ordering
D:The part of Index 3 indicates that the frame welds have different specifications, 550 or 685 indicates the outer width of the forks. Index 5 indicates
the parts used for the outer width of the forks.

E:The part of Index 6 indicates that the part is used for model with load capacity of 1800KG.

1. Record by time

- 210125 : Ending on January 25, 2021.

210125- : Beginning on January 25, 2021.

2. Record by serial number

01 : Ending at 01

02 : Starting at 02



HELP 2:

A a—5.2 Wiring Harness Assembly
B 5.9201 Wiring Harness Assembly
C 5.902  Wiring Harness Assembly

A:Section 5.2 is the original version.

B:Section 5.201 is the version that some parts in the Section 5.2 have been changed

C:Section 5.202 is the version that some parts in the Section 5.20lhave been changed.

When you order, Please locate specific parts information of your truck by the Applied Date of parts in each version.



ME
H3x
W2 H 0 WA G RN iR o, FFE R SRS SR E R 5 B
FHHAR
ltem AR EGEE B, BRRERMTE . Part No.& 41— R VIR E 1114 505, Description &M CF AR Z4H1 565, Qty RN 2 ZF4AE
X% FEH R %E. Applied Date FKox 124 EH IR Vo H . Remark J& H RN UEHEAE B (BN E8 . 1 REARFIESE).
EBAERFEMHHEZR
#HEh 1.

Item Part No Description Qty Applied Date Remark
Eiac [E EAs Kt & HE
1 02. XDC. 3556 Battery L LEER 1 24V/20AH
: 1 02. XDC. 3557 Battery L b 1 24V/30AH
A 1 02. XDC. 3558 Battery L HL 1 24V/40AH
2 03.0132 Screw M5X8 12T 5
7 03. 0245 Nut M12 IgRE 2
8 03. 04790 Spring P 2
B ::> 9 | o1 | 30.01 6685 Wheel Frame e 1 210125
9 02 | 40.11.048 Wheel Frame [y 1 210125~
6 02. KSCX. 0001 Cover T a5 B 1
7 03. 0243 Nut M10 R} 2 Cancel/HUH
C :> 8 40. 11. 040 Roller BT 2
9 03. 1088 Bolt M10X60 AR 2
3 33. 054. 0001 Frame (550) Ky 1
3 33. 054. 0002 Frame (685) LY 1
D |:> 4 03. 02393 Screw M6X 16 24T 6
5 40. 18. 005 Shaft (550) S 1
5 40. 15. 044 Shaf't (685) SCHER 1
6 33. 036. 0007 Push Rod Welding HERF 2 For 1800Kg
E I::> 7 03. 0691 Bushing®19X ®16X15  HAE 4
8 03. 0305 Round Pin®5X 30 A AT Y 10




FFg 1 ZoRZEMA LA mih ] R g .

5 9 FoREEMA —EH IR VG R X2 F A A W 347 7= S T
5 1 RN EEMIGH, ITERERRAS

75 3 RRELIFEARA AT, 550 8% 685 KRt X HI4MGE. 75 5 RoRBLH T 68 XA E H =54
75 6 Koz EABCHEE 1800K6 £ 4L,

. FABRFEE S

210125 : #1LF| 2021 4 01 A 25 H

210125- : EIHT 2021 & 01 H 25 H

2. AFFISidx

01 : #ubLFsls o1

02 : E4HFHIT 02



#Eh 2:

Ik @ 2 =

A <+—1572 Wiring Harness Assembly
BRI
B 5.901 Wiring Harness Assembly
BE R
C 5.902  Wiring Harness Assembly
BRE R

BT 5.2 RN JRURIRA

A 5,201 FTIRAEJRIGRA (FY 5.2) EEMGHAE,
B 5,202 FIRAERFRA (FEH 5.200) EEMFFHAE.

BT RIS, TR B3 A A b 221 1 3 P e ) A A W 465 P e ) 2 R O A5




Index HZ
1. Frame System EH &%

Lo L OULET MAST SYTSTOM P I T ZR et e s e e s e e e s e e e e et e e s e ees e e e e e s e e e s e s e s e e e ees e s e e e s eeaeeesee e s seeeeeee. 1
Lo 2 TNNET MAST SYSTOM P T ZR B e e e e e s e e s e s e e e e e e e e e e e s e s e s e e e e e e e e e e e e e s e s e e e e e e s s e e s e e eeeseseee s eeeeeee. 3
L 3 FOTK ASSOMD LY JE BT R 2 A oo e e e e e e e e e s e s e s e e e e s e e e e e e e e e e e e e e e e e e e e e e e e eeee 4
Lo 4 ODETATING SYSTOM T BRI e e e e e e e e e s e e s e e e e e e e e e e s e s e s e s e e e e e e s e e e s e s e s e e e ees e s e s eeaseeseeee s eeeeeee. 5

2. Hydraulic System BERS

2.1 HYATAULTC SYSTOM T BRI ettt ettt e e et e e e e eee e e e e e et e e e ee e eeee e e e e e ee e e e e e e ee e et esee s e eeeee e e eee s e s eeeeees e e eaeeeseeseeeens 6
2.2 POWET UNTT ASSEMD LY Bl T B Th 2 oo e e e s e e e e e s e e s s e s s e s e s e e e s s e e s s e e eeseeeesen. 7

3.Electrical system HS RZA
B ]l ELeCtTiCal STSTOM B BRI oottt e e e e e e e e e e e e e e e e e e e e e e e e e e e s eee e e e e e e e e e e e e e e e e e ees e e s eeeseee e e e ees e ees et eeeseeeeens 8
3.2 WiTing HarnesS ASSEMD LY R T Il e oo e e e e e e e e e e e e e e s e s ee e s e eeeseee e e e s e e s e s e s e eeeees e s e e eee e e s e e s ses s eeseneen. 9

3.3 CCADLE ASSEMDLY  HELZE JEL I veeeeeeeeeeeeeee e e et es e eseeseseaee e s eseeesee s eseeseeeeee s eseeseseeeeseeseeseeesee e eseeeeseeee s eseeseseaee s eseeseseeseseeseeseseeeesesaeees 10



1.

1

Outer Mast System
MR R G

2

ITtem Part No. Description Qty Applied Date Remark
F5 KA E #= HEF H %
1 30101050010 | Bolt M5X12 L33 6 03. 0911
2 30411050001 | Lock washer 5 ek 6 03. 00132
3 30401050001 | Washer 5 A 6 03. 00511
4 20202001549 | Baffle AR 1 30. 55. 0046
5 50202080002 | U-shaped hoop iR i 1 30. 55. 0019
6 20202000533 | Stop dog = 3 2 40. 31. 164
7 30421250001 | Retainer ring 25 HE 2 03. 0066
8 30421470001 | Retainer ring 47 % 2 03. 0028
9 30701025004 | Bearing A 2 03. 90. 05311
10 51102000004 | Roller R 2 30. 55. 0004
11 20102010866 | Side roller R A 2
12 30221120003 | Set screw M12X20 W AT 2 03. 0564
13 30201080022 | Screw M8X20 AT 6 03. 0817
14 20102011011 | Outer mast (900) SMTR 1
14 20102011013 | Outer mast (1100) SMTR 1
14 20102010867 | Outer mast (1300) SMTR 1
14 20102011015 | Outer mast (1500) SMTR 1
15 30201080036 | Screw M8X12 BRAT 1 03.0179
16 30411080002 | Lock washer 8 A 1 03.0012
17 30101100002 | Bolt M10X30 A 8 30. 35. 0297
18 51231000023 | Universal wheel @100 Hw i 2
19 30401100002 | Washer 10 A 8 03. 00513
20 30411100002 | Lock washer 10 ek 8 03.0014
21 30311100001 | Nut MI10 453 9 03. 0243
22 30211060031 | Screw M6X16 BEAT 6 03. 02393
23 54302000194 | Housing E& 1 02. FGJ. 3460
24 30101100015 | Bolt M10X50 LS 1 03. 0909
25 30401080003 | Washer 8 ABE 2 03. 0005




Remark

&

<
<
N
(=}
o
(=]
5]
=
| K
o o
= K
= W
(=%
=
>
e
e
B¢
B
Bk
=
= &
o
-
.
S~
~
Cb@
wn
3]
a
0
=
.
=}
=}
4
Q
Q
—
—
: g
[}
-
T
5 | —
5 =
= 3
[ap]
g
2
A g
©
N

Outer Mast System

RES

1

1.




1.2

Inner Mast System

IRES X

)

° Q@QQQQQQQQ@QQQQQQQQ@/
QQQQQQQQQQQQQQQQQ@QQN

=
by

ITtem Part No. Description Qty Applied Date Remark
e R 4 #HE & A H &E
1 20102011012 | Inner mast (900) WIT4 (900) 1
1 20102011014 | Inner mast (1100) AITE (11000 1
1 20102010864 | Inner mast (1300) WIT4 (1300) 1
1 20102011016 | Inner mast (1500) W14 (1500) 1
2 20102010863 | Fork arm carrier HXER 1
3 30201100018 | Screw M10X25 B2AT 2 03.1051
4 30411100002 | Lock washer 10 B 2 03.0014
5 30201100025 | Screw M10X40 AT 2 03.0168
6 20202001568 | Roller W 2 30. 55. 0016
7 30421120002 | Retainer ring 12 HE 2 03.1163
8 30421250001 Retainer ring 25 HE 2 03. 0066
9 30221120003 | Set screw M12X20 W AT 2 03. 0564
10 20202000533 | Stop dog M JE 2 40. 31. 164
11 30421470001 | Retainer ring 47 1418 47 2 03.0028
12 30701025004 | Bearing & 2 03.90. 05311
13 51102000004 | Roller R 2 30. 55. 0004




1.3

Fork Assembly
T BN B2 A

ITtem Part No. Description Qty Applied Date Remark
F5 KA E #= HEF H %
1 20102011009 | Fork 75 o AR 2
2 30201080004 | Screw M8X20 BBAT 4 03. 01550
3 30411080002 | Lock washer 8 ek 4 03. 0012
4 20102011008 | Handle 5 F 1
5 30421120002 | Retainer ring 12 % 4 03.1163
6 30311060003 | Lock nut M6 g 3451 6 03. 02440
7 20102010865 | Small Wheel Carrier BT 2
8 51108000029 | Guide wheel ®35 B i 4 30. 55. 0013
9 30201060015 | Screw M6X55 AT 6 03. 0650
10 50101120011 | Connection shaft - 4 A 2 30. 55. 0015
11 51108000028 | Wheel 50 By 2 30. 55. 0012
12 30251060025 | Screw M6X12 AT 4 03. 0090
13 20202001563 | Stop dog AE AR 2 30. 55. 0061
14 30421200001 | Retainer ring 20 HE 4 03. 0064
15 51241000017 | Wheel ®80X50 By 2 02. LZ. 0070
16 30701020007 | Bearing 6204 A 4 03. 90. 057
17 50101200054 | Connection shaft IR g 2 30. 55. 0014




1.4

Operating System
BRI RR

ITtem Part No. Description Qty Applied Date Remark
F5 R E #E HEF H #IE
A 20302020304 | Operating System 2 S 1
1 55221000043 | Lever F i 1 30. 55. 0018
2 30201080007 | Screw M8X40 AT 1 03. 01590
3 54302000259 | Cushion 7 & 4 1 02.01. 2133
4 20202000557 | Mounting plate TFRZRR 1 30. 55. 0001
5 30211040013 | Screw M4 X 10 BRAT 4 03. 0230
6 30411080002 | Lock washer 8 ] 1 03. 0012
7 50407000036 | Gas spring A% 1 02. QTH. 3634
8 50301090004 | Sleeve (=ES 1 40. 15. 006
9 30311080001 | Lock nut M8 BE R 1 03. 0244
10 54001000013 | Shaft sleeve 18X20X10 %% 2 03. 0963
11 20202000559 | Connection shaft FAw 1 30. 55. 0002
12 30421180001 | Retainer ring 18 1 2 03.0353




2.1 Hydraulic System

WHE RS
ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
A 20302020305 | Hydraulic System WRER % 1
1 30201100023 | Screw M10X25 BEAT 1 03.0165
@ 3 2 30411100002 | Lock washer 10 A 3 03.0014
I~ 3 40301350004 | Lift cylinder (900) R 1 02. YG. 3776
l\\\i 3 40301350005 | Lift cylinder (1100) A2 A L 1 02.YG. 3777
o 3 40301350003 | Lift cylinder (1300) R Fr i L 1 02. YG. 3724
3 40301350006 | Lift cylinder (1500) A F i 1
4 30803014001 | Gasket ®14 B A 3 03. 0482
5 40201140004 | Straight connector HEL 3 02. YYL. 3715
6\ 6 40101140327 | Hose H.P. (900) i 1
6 40101140383 | Hose H.P. (1100) RE 1 02. YYL. 4286
6 40101140234 | Hose H.P. (1300) RE 1 02. YYL. 4046
6 40101140277 | Hose H.P. (1500) RE 1 02. YYL. 4287
7 40101140233 | Hose H.P. & 1 02. YYL. 4045
8 40202140004 | Straight connector HEL 1 02. YYL. 32003
9 30201080022 | Screw M8X20 B24T 4 03. 0817
10 40401012006 | Power Unit Assembly A # A 1 02. DLDY. 3986
11 30101100010 | Bolt M10X20 RS 2 30. 35. 2C. 117
12 30401100002 | Washer 10 A 2 03.00513




2.2

Power Unit Assembly
PSSR

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
A 40401012006 | Power Unit Assembly AR TAH 1 02. DLDY. 3986
1 54012000012 Hose clamp L3 1 03. 1045
2 54312000001 | Rubber Sleeve JE 3437 & 2 02.01. 2231
3 20101030752 | Cable e 55 B 1
4 70402000106 | Motor LA 1 02.DJ. 33648
5 40411000073 | Coupling Bk A 2 1
6 40405000038 | One way valve B[] ] 1 02.01. 9028
7 40407000037 | Central module LN 3 1
8 40405000056 | Overflow valve i R 1 02.01. 9151
9 30201050031 | Screw M5X80 BZAT 4
10 40405000134 | Solenoid valve L7 1R 1
11 40405000135 | throttle valve A 1
12 30201080008 | Screw M8X50 HEAT 2 03.01610
13 40407000038 | Valve block WE B 1
14 30801017001 | O-ring 17.2X2.4 0AH 1 02.01. 9157
15 30101060024 | Bolt M6X12 %3 4
16 30801088001 | O-ring 88X3.5 0 A E 1 02.01. 9058
17 40402000006 | Gear pump HH# R 1 02.01. 9059
18 30201050020 | Screw M5X65 BZAT 2 03. 0967
19 40410000002 | Fuel tank cap A 1 02. 01. 30420
20 40411000074 | 0il pump suction pipe [El 8 % 1
21 40412000005 | Filter Screen E W 1 02.01. 9310
22 40408000111 | Hydraulic oil tank e £ 1 30. 55. 0017



https://fanyi.so.com/?src=onebox

3.1

Electrical system

HA RS

ITtem Part No. Description Applied Date Remark
FE R i A H #A %
1 70101000006 | Button switch #HLFF X 16. 0246
' 2 70601000002 | Meters mEX 16. 0524
£G‘63/
% 3 70105000001 | Key switch AR 4 02.01. 2186
o
| ! 4 70411010003 Battery charger 7B 02. CDQ. 3480
! ]
iqg! 5 30211050020 | Screw M5X 12 BEAT 03. 04141
! i
~ i'ﬁg 6 70104000005 | Hand brake switch S{ETF %
SN
T Q: 7 70502120003 | Battery E LN 02. XDC. 3467
W
lFP’ 8 30211030006 | Screw M3X20 B2AT 03. 05362
: 1 I
|i Q: 9 70701000002 | Fuse R4 19. 03450
o
|i b; 10 30211050003 | Screw M5X 12 AT 03. 02261
|
1
&“4 5 11 70711000001 | Fuse base TR 2 R JE 02. 01. 3057
Vol 12 70307000012 | Electric relay she 16. 0608
1D
L
5 ' IVP
a 1
l\,
\; 4
' |
i N3

K

2

SR\
Q-
P

A,.
Ty
—

=
C

-
‘\é"

-
~—e
D
—

\:7,
fs

[




3.2

Wiring Harness Assembly

LR S K

TO:Relay electro-
2k rp 25 ik

TO:Relay caoll
gk rp s

TO:Plug it

TO: B+IEMK

@ TO:Key switch
FHRLIT K
2

TO:Lower valve

T R

TO:Lower valve
T P L R

TO:Pump contactor

IR As

ITtem Part No. Description Qty Applied Date Remark
F5 R EAS HE &R A &
20102030305 | Wiring Harness Assembly £ 3K & & 1
20102030387 | Handle harness FHER 1
20102030388 | Harness for car body EhREE 1




3.3 Cable Assembly
FHL 405 Ak B
ITtem Part No. Description Qty Applied Date Remark
F5 KA & & A H %iE
A 20102030306 | Cable Assembly B0 R A 1
Battery—-Emergency stop L
1 20102030307 - 2T B 4 4 1
cable
2 20102030308 | Fuse-Switch cable AR B L 1
3 20102030309 | Pump power line + R AN IER B H & 1
4 20102030310 | Pump power line - RN K& 1
%__j Charging plug ) ‘
. 5 20102030313 7 LA Sk M L 1
|=E assembly
s

10




AT B 3R B4 i ] G 7 OR B AR REAY

The power of interpretation of this part catalogue will be preserved by the manufacturer eventually!

11



	1.1
	Outer Mast System
	外门架系统
	1.1
	Outer Mast System
	外门架系统
	1.2
	Inner Mast System
	内门架系统
	1.3
	Fork Assembly
	活动腿组件
	1.4
	Operating System
	操纵系统
	2.1
	Hydraulic System
	液压系统
	2.2
	Power Unit Assembly
	动力单元组件
	3.1
	Electrical system
	电气系统
	3.2
	Wiring Harness Assembly
	线束总成
	3.3
	Cable Assembly
	电缆总成

